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Nr. Description Qry
1 COMPUTER 1
2 HEX BOLT M8*40 1
3 CURVE WASHER $#20*®8%*1.2T 1
4 COMPUTER INSERTPLATE 1
5 END CAP of HANDLE BAR 2
6 FOAM GRIP 2
7 HANDLE BAR 1
8 UPPER HANDLE BAR 1
9 BUSHING 1
10 ADJUST KNOB 1
11 LOWER HANDLE BAR 1
12 BUSHING 1
13 REAR STABLIIER 4
14 CONNECTING PLATE 2
15 SENSOR 1
16 BASE FRAME 1
17 HEX BOLT M8*20 2
18 NYLON CAP 2
19 WASHER 35*®8*1T 2
20 NYLON BUSHING 2
21 HEXAGON BOLT M8*45 4
22 NYLON NUT M8 4
23 PLATFORM 2
24 WASHER ®30*®10.5*%2.5T 2
25 "U"TYPE PLATE 2
26 RIVET 2
27 BUFFER KNOB 2
28 PLATFORM TUBE(L) 1
29 PLATFORM TUBE(R) 1
30 END CAP of HANDLE BAR 2
31 MAGNETIC 1
32 HEXAGON SCREW M8*40 2
33 NYLON NUT M8 2
34 HYDRAULIC CYLINDER 2
35 BLANCE PLATE 1
36 NYLON NUT M8 2
37 HEXAGON BOLT M8*45 2
38 HEX BOLT M8*20 6
39 NYLON NUT (1/2"-12) 1
40 NYLON WASHER ®13.5*$24*2T 2
41 BRASS WASHER 1
42 NYLON NUT M8 2
43 HEXAGON BOLT M8*30 2
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ASSEMBLY STEP

STEP 1: BASE MAIN FRAME (a) AND LOWER HANDLE BAR (b) USE HEX
BOLTS (j) M8*20 TIGHTEN.

PLACE THE SENSOR WIRE (k) THROUGH OUT FROM LOWER FRONT
POST (b).

STEP 2:HANDLE BAR(d) AND COMPUTER INSERT PLATE (f) USE HEX
BOLTS M8*40 (i) WITH WASHER (h) TIGHTEN ONTO UPPER HANDLE
BAR (C).

STEP 3:INSERT UPPER HANDLE BAR (C) DOWN TO LOWER HANDLE
BAR (b).AFTERWARDS THE SENSOR WIRE (K) THROUGH OUT TO THE
UPPER HANDLE BAR (C).

STEP 4:INSTALL THE COMPUTER (e) TO THE INSERT PLATE
(f),CONNECTING THE SENSOR WIRE TO COMPUTER PLUG.

STEP 5:ADJUSTING THE FRONT POST POSITION AS YOU DESIRED
THEN TIGHEN THE ADJUST KNOB (g) TO FIXED.

THE MAX .USER WEIGHT:100KGS
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FUNCTION:STRIDES / MIN,SCAN,COUNT, TIME,CALORIE

BATTERY *1PCS TYPE:AAA
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